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Introduction

1 bout the AXT-3 USER DEFINED HOME GYM
Congratulations on your new purchase of the AXT-35_AXT-3D.
We hope you are completely satisfied with this product and wish

you many years of enjoyment.

Tuﬂ‘ Stuff Equipment

This Tuffstuff product has been built to precise guality standards
and has been carefuly packaged to ensure that damage will not
occur during shipment. The Home Lifetime Warranty and signature
indicating final inspection has been conducted by our line foreman,
is an expression of our confidence in the completeness, the
materials, and workmanship of this product.

1-’”3 rranty
SEE A COPY OF WARRANTY ON BACK PAGE.

Registratiun Card

To avoid unnecessary delays in warranty service and to insure that
a permanent record of your purchase is on file with our factory,
be sure to complete the warranty registration card and send it to
TuffStuff Fitness Equipment today.

Spet:iﬁcatium
1. Maximum Wt Capacity - 200 lbs.
2. Total Machine Weight - 675 lbs.

3. Footprint {LWH) - See Front Cover.

Mote: Dus o confnuing product impravements, specficaions and designs are subject o dange
without nafios.

Prior to the Assembly of the AXT-35_AXT-3D

1. We advise you to consult your local Tuff Stuff retailer if you should
have a question or problem regarding the proper assembly of
this unit.

Toul Requirements
1. One 7/8" combination wrench
2. Two 3/4" combination wrench
3. One 9167 combination wrench
4. One 12" combination wrench
5. One 7167 combination wrench
6. One adjustable wrench
7. One ratchet
B. One 34" socket
8. One 916" socket

10. One rubber mallet

11. Windex or household glass cleaner

12, Measuring tape

13, Utility knife
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Safety Precautions

5 afety Frst

Regardless of how enthusiastic you may be about getting on
your equipment and exercising, take the time to ensure that your
safety is not jeopardized. A moment's lack of attention can result
in an accident, as can failure to observe certain simple safety
precautions.

1. Read, study and understand the Assembly Instructions and all the
warning labels on this product. Furthermore, it is recommended
to familiarize yourself and others with the proper operation and
workout recommendations for this Tuff Stuff product prior to
use.

2. It is imperative that you retain this Assembly Instructions and
be sure all warning labels are legible and intact. Replacement
Assembly Instructions and labels are available from your local
Tuff Stuff retailer,

3. Consult with your physician before beginning any exercise
program.

4. Frayed or worn cables can be dangerous and may cause injury.

Periodically check the cable for any indication of wear.

5. Use proper discretion when children are present.

6. Keep hands, limbs, loose clothing and long hair well out of the

way of moving parts.

7. Do not attempt to lift more weight than you can control safely.

8. Inspect the Unit for any sign of wear on parts, hardware becoming

loose or cracks on welds. If a problem is found do not use or
allow the machine to be used until the defective part is repaired
or replaced.
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Step 1
Assembly List
ltem # Description Qty.
9 BOTTOM FRAME 1
64 |PULLEY 3/8 X 1X31/2 3
65 |PULLEY 3/8 X 1X41/2 3
106 | FLAT WASHER SAE 3/8" 10
115 |HEX HEAD CAP SCREW GR-5 3/8-16 X 1 3/4 5
122 |HEX HEAD CAP SCREW GR-5 3/8-16 X 4 1/2 1
143 | NYLON INSERT JAM LOCK NUT 3/8-16 4
156 |RUBBER FOOT FOR G X 4 1/4 PLATE 1
172 | SPUT LOCK WASHER 3/8" 2
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Assembly List

Item #

Description

33

REAR UPRIGHT

106

FLAT WASHER SAE 3/8"

126

HEX HEAD CAP SCREW GR-5 3/8-16 X5 1/4

140

NYLOM INSERT LOCK NUT 3/8-16

156

RUEBER FOOTFOR 6 X 4 1/4 PLATE

Iy
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Assembly List

ltem # Description

48 | WING ARM LEFT SIDE

43 | WING ARM RIGHT SIDE

70 | BOTTOM COVER GEAR PULLEY

99 | FLATHEAD SOCKET CAP SCREW 1/4-20 X 5/8

169 | SPLIT COLLAR 1"

175 | TOP COVER GEAR PULLEY

180 | SOCKET HEAD CAP SCREW B/O 1/4-28 X 3/4

-h-—\MM—\—L—Lg

NOTES:

1. LINE UP GEARS ON WINGS S0 THAT WINGS ARE PARALLEL TO FLOOR.
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Step 5

Assembly List

Item #

Description

18

FRONT UPRIGHT

B3

PULLEY 3/8 X 11/2X 4 1/2

B4

PULLEY 3/8 X 1 X 31/2

106

FLAT WASHER SAE 3/8"

115

HEX HEAD CAP SCREW GR-5 3/8-16 X 1 3/4

17

HEX HEAD CAP SCREW GR-5 3/8-16 X2 1/4

120

HEX HEAD CAP SCREW GR-5 3/8-16 X314

122

HEX HEAD CAP SCREW GR-5 3/8-16 X4 1/2

140

NYLOM INSERT LOCK NUT 3/8-16

143

NYLOM INSERT JAM LOCK NUT 3/8-16

AXT-35_AXT-3D AXT- User Defined Home Gym




Assembly List

Item # Description Qty.
22 | LAT BAR HOLDER 1
43 | TOP FRAME 1
60 | ACCESSORY HOLDER 1
63 |PULLEY 38X 112X 41/2 1
65 |PULLEY3BX1X41/2 1
79 | CUP HOLDER 1
98 | FLAT HEAD SOCKET CAP SCREW # 12-28 X 3/4 5
106 | FLAT WASHER SAE 3/8" 11
115 | HEX HEAD CAP SCREW GR-53/8-16 X 1 34 1
17 | HEX HEAD CAP SCREW GR-53/8-16 X214 1
120 | HEX HEAD CAP SCREW GR-53/8-16 X314 2
122 | HEX HEAD CAP SCREW GR-53/8-16 X4 1/2 1
124 | HEX HEAD CAP SCREW GR-5 3/8-16 X 1 1
140 | NYLOMN INSERT LOCK MUT 3/8-16 3
143 | NYLON INSERT JAM LOCK NUT 3/8-16 2
172 | SPLIT LOCK WASHER 3/8" 1
AXT-35 _AXT-3D AXT- User Defined Home Gym 9
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Step 7

Assembly List

Item # Description Qty.
39 |STOPPER HOUSING BLOCK (LARGE)
40 | STOPPER HOUSING BLOCK (SMALL)
44 |TOP FRAME REINFORCEMENT PLATE LT
106 | FLAT WASHER SAE 3/8"
121 | HEX HEAD CAP SCREW GR-5 3/8-16 X 34
172 | SPLIT LOCK WASHER 3/8"

Bl B2
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Assembly List

Item # Description Qty.
25 |LEG EXT/LEG CURL RATCHET ASSY HOUSING 1
64 |PULLEY 38X 1X31/2 1
101 | FLAT HEAD SOC CAP SCREW 3/8-16 X 11,2 1
106 | FLAT WASHER SAE 3/8" 4
122 |HEX HEAD CAP SCREW GR-5 3/8-16 X 4 1/2 2
124 | HEX HEAD CAP SCREW GR-5 3/8-16 X 1 1
140 | MYLON INSERT LOCK MUT 3/8-16 2
153 | RUBBER BUMPER W/WASHER 3/8 X 1 1/2 1
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Step 12

Assembly List

Item # Description

30 |PRESS BAR
31 |PRESS BAR HOUSING

32 |PRESS BARPIWOT AXLE

75 |BUTTOM HEAD SOCKET CAP SCREW 3/8-16 X 1
77 |CHROME WASHER /8 X 1 1/2

169 | SPLIT COLLAR 1"

172 | SPLIT LOCK WASHER 3/8"

-hMMMM—h—L—Lg

190 | SOCKET HEAD CAP SCREW B/O 1/4-28 X 3/4

16 AXT-35 AXT-3D AXT- User Defined Home Gym




Assembly List

Item # Description Qty.

5 ADJUSTABLE PRESS BAR CABLE 1
65 |PULLEY 38X 1X41/2 2
105 | FLAT WASHER SAE 1/2° 2
106 | FLAT WASHER SAE 3/8" 2
110 | HEX HEAD CAP SCREW GR-51/2-13 X5 1
118 | HEX HEAD CAP SCREW GR-53/8-16 X2 34 1
142 | NYLON INSERT JAM LOCK NUT 1/2-13 1
143 | NYLON INSERT JAM LOCK NUT 3/8-16 1

AXT-35 _AXT-3D AXT- User Defined Home Gym
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Assembly List

Item # Description Qty.
1 ADD ON WEIGHT 2.5 LBS 1
2 ADD ON WEIGHT 5 LBS 1
6 ADD ON WEIGHT LOCK 2
10 |(BOTTOM GUIDE ROD RETAINER 1
12 | CHROME GUIDE ROD 3/4 X 73 5/8 2
38 |(SELECTOR PIN W/COIL 1
46 | TOP GUIDE ROD RETAINER 1
58 (10 LB TOP PLATEW/ADJ. SLTR BAR 1
75 [BUTTON HEAD SOCKET CAP SCREW 3/8-16 X 1 1
77 | CHROME WASHER 3/8 X 1 1/2 3

106 | FLAT WASHER SAE 3/8" 8
119 | HEX HEAD CAP SCREW GR-5 3/8-16 X 3 4
126 | HEX HEAD CAP SCREW GR-53B8-16 X51/4 2
140 | NYLON INSERT LOCK NUT 3/8-16 4
155 |RUBBER DOMUT 3/4 X 21/2 2
172 | SPLIT LOCK WASHER 3/8" 3
182 |10 LB WEIGHT PLATE 19

1. SOME PARTS NOT SHOWN/CUT OUT FOE CLARITY.

AXT-35 _AXT-3D AXT- User Defined Home Gym

19




.
Step 16

Assembly List

ltem # Description
4 ADJUSTABLE DOUBLE PULLEY BRACKET
27 | LONG ADJUSTABLE STOPPER
65 |PULLEY 3/8 X 1X41/2
95 | FINISHED HEX MUT 1/2-13
105 | FLAT WASHER SAE 1/2°
106 | FLAT WASHER SAE 3/87
115 |HEX HEAD CAP SCREW GR-5 3/8-16 X 1 3/4
143 | NYLON INSERT JAM LOCK NUT 3/8-16
173 | SPLIT LOCK WASHER Z/P 1/27

M-h-hmm-hh”mg

NOTES: o
1. SOME PARTS NOT SHOWN/CUT OUT FOR CLARITY.(] sy | “P
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Assembly List

Item # Description Qty.
T AD.J SINGLE PULLEY BRACKET (3 1/2 PULLEY) 1
13 |DOUBLE PULLEY BRACKET 1
56 |PULLEY BRACKET 1
64 |PULLEY 3/8 X 1X31/2 1
65 |PULLEY 3/8X1X41/2 3

106 | FLAT WASHER SAE 3/8" ]
115 | HEX HEAD CAP SCREW GR-5 3/8-16 X 1 34 4
143 | NYLON INSERT JAM LOCK NUT 3/8-16 4

AXT-35_AXT-3D
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NOTES:
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NOTES:
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L. SOME PARTS MOT SHOWN/CUT OUT FOR CLARITY.

NOTES:
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Step 26

/7

\\&
N

Assembly List

3

Description

CHROME WASHER 3/8 X 1 1/2
FLAT WASHER SAE 3/8"

HEX HEAD CAP SCREW GR-5 3/8-16 X 1 1/2

RUBBER BUMPER W/WASHER 3/8 X. 112

Item #

8 |BACKPAD

7T
106

113

153

o
ﬂﬂ%//////////ﬁy?
= .N“\\\\\\\\@w?
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Assembly List

2

FLAT WASHER SAE 3/8"

Item #

37 | SEAT PAD

106

120 |HEX HEAD CAP SCREW GR-5 3/8-16 X 3 1/4

39
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Step 29

Assembly List

HEX HEAD CAP SCREW GR-5 1/4-20 X 3/4

Item #

47 | WEIGHT SHROUD

107 | FLAT WASHER USS 147

112

0%

\

SR

N

Gym

User Defined Home
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Assembly List

ltem # Description
180 | WEIGHT STACK LID

AXT-35_AXT-3D AXT- User Defined Home Gym 41



Step 30 Spring Loaded Pin Adjustment

Tt

L

/A IMPORTANT

CABLE ADJUSTMENT REQUIRED

To insure proper operation of the Adjustable Press Bar, the spring loaded pin cable must be adjusted.

Use the guidelines below to make this adjustment.

DO NOT USE THIS GYM UNTIL THE CABLE HAS BEEN ADJUSTED.

| Split Washer |

| Hex Tap Bolt
| Retaining Nut

| Barrel Housing | |Ad_ju.~'.lmenl Plate

FIG.1 Before inserting the Cable Assembly into
the Barrel Housing make sure the Jam Nut and the
Retaining Nut are not touching.

FIG.2 Insert the Plunger into the Barrel housing
making sure that the end of the Plunger is seated in
one of the holes in the Adjustment Plate. Now tighten
the Retaining Nut with an adjustable wrench. (Do not
allow the Cable Assembly to turn or become jammed
while tightening the Retaining Nut).

| Hex Tap Bolt | Adjuslnul:‘anlale|
—ud 10
R gy - '—'_'
[, Y L

L’i‘i—ﬁﬂi

T #__i_

| ReldiningNul |

..‘-j-l

Jam Nut

N

FIG.3 Adjust the Hex Tap Bolt so that the Plunger
is flush with the outside surface of the Adjustment
Plate.

FIG. 4 Mow tighten the Jam Nut against the Retain-
ing Nut using an adjustable wrench. (Do not allow
the Cable Assembly to turn or become jammed while
tightening the Jam Nut).

42
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COLOR CHART

GRAY= SUB-ASSEMEBLY PARTS m-sb

BLACK= HARDWARE

Parts List

ftem No. Description Rlew. Gty § ltem No. Description Part No. Qty
1 PRESS BAR ADJUSTABLE HANDLE (AXT) ) UP3 1 &7 AMNELE STRAP BMHI435 1
2 ADD ON WEIGHT 5 LB LIP3 1 5] BEARIMG, FLANGED DOUBLE-SHIELDED 1 X 2% 916 BMHI970 4
3 ADJUSTABLE BACK FAD BRACKET U3 1 [=%] BEARIMG 6203 W/BUSHING BMHI843 2
4 ADJUSTABLE DOUBLE PULLEY BRACKET UP3 2 70 BOTTOM COVER GEAR PULLEY BMHITH 1
] ADJUST ABLE PRESS BAR CABLI L5253 1 T BROMZEBUSHING T X 114X 34X 112X 18 BMHIS27 i
[ ADD ON WEIGHT LOCE UP3mz 2 72 BROMZE BUSHING 1/2 X 58 X 1/ 2 7a X 18 BMHO528 i
7 ADJ SINGLE PULLEY BRACKET (3 172 PULLEY) UP4953 1 T3 PLASTIC EMD CAP BLACK-BUMPER BMHI18 i
B BACK PAD UP3A5 1 T4 STEEL BUMPER WASHER Z/1* 1,27 BMHIA) ]
9 BOTTOM FRAMI L3410 1 75 BUTTOM HEAD SOCKET CAP SCHEW 3/8-16 X 1 BMHMN 15 11
10 BOTTOM GUIDE ROD RETAINER LUP3s11 1 76 CABLE ANCHOR CLIP BMHITa4 1
11 FRESS BAR ADJUSTABLE HAMDLI 5252 1 Ll CHEOME WASHER 38X 11,2 BMHI(5 ]
12 CHROME GUIDE ROL 304 X 73 5848 L3731 z 78 COILCHAIN Z/P 316X 1 BMHI1262 1
13 DOUBLE PULLEY BRACKET LUIP3s17 1 78 CLUF HOLDER BMHIT83 1
14 FOAM FOOT ROLL 1 X 4 X 7 W/VINYI U375 4 BO DECAL-ADD-ON 25 LBS. BMH1757 1
15 FOAM ROLL TUBE 1 X 19778 UP3m 2 81 DBECAL-ADD-0MN 5 LBS. BMHITS6 1
16 FOAM ROLL TUBE 1 X 26 3/8 UP37 1 B2 DECAL-ADJUST CARLE HERE BMHITS1 ]
17 FOOT SUPPORT L4911 1 B2 DBECAL-ADJUSTMENT BACK [FAD BMHITA4 1
18 FRONT UPRIGHT LUP3416 1 B4 DBECA L- ADJUSTMENT PRESS BAR BMHIT48 1
19 GRAVITY LATCH UIP439 1 85 DBECAL-AXT-3 BMHITS3 1
20 HAMNDLES UP3614 2 BE DECAL-CAUTION FOR CHINMING {1 14X 23/4) BMHI1742 1
21 LAP HOLD-DHOW M ASSY L3544 1 B7 DBECA L-CAUTION WEIGHT TRAINING BMHIT43 1
22 LAT BAR HOLDER UP3744 1 88 DECAL-DANGER TIGHTEN THIS RET.. 34 X1 1,2 BMH1745 2
23 LEG EXT ACTUATOR PLATE UP3T2 1 2] DBECA L-EXERCISE ANT-3 BMHITa7 1
24 LEG EXT ACTUATOR THREADED FLATI UF3T13 1 a0 DBECAL-FOR BEST PERFORMANCE BMH1750 1
25 LEG EXT/LEG CURL RATCHET AS5Y HOUSING UF492 1 291 DBECAL-WARMING HOLD THIS ARM BMH1747 1
26 LEG EXTENSION PINVOT AXLE1X 3174 UP3™7 1 a2 DBECA L-WARNING KEEP HANDS AND FINGERS. . BMHIT44 1
27 LOMG ADJUST ABLE STOPPER ] UP33n 2 =K DBECA L-WARNIMNG THIS ARM DEVICE... BMHIT46 2
29 PIVOT ARM i) L3594 1 o DBECA L-WEIGHT MUMBERS REF TI-100 {200} 1k=) BMH1542 1
a0 PRESS BAR } UP5254 1 a5 FINISHED HEX MUT 1/2-13 BMHO2 7
1 FRESS BAR HOUSIMNG L3718 1 96 FLANGE SPACER (Ldle X 063 X 114 BMH1779 4
a2 FRESS BAR FIYOT AXLE 1 X534 | UF37 1 ar FLANGE SPACER (idle X163 X 1633 BMHI777 2
33 REAR UPRIGHT 1 UP3621 1 98 FLAT HEAD SOCKET CAP SCREW £ 12-28 X 34 BMHITAZ 5
A5 RELEASE LAF HOLD- DOWMN ASSY } L3544 1 2] FLAT HEAD SOCKET CAI* SCREW 1/4-20 X 5/8 BMH1397 2
k1 SEAT FRAMI UPama 1 100 [FLAT HEAD SOCKET CAP SCREW 12283 1/2 BMH1T85 3
a7 SEAT PAD UP3724 1 101 [FLAT HEAD SOCKET CAP SCREW 38-16% 11,2 BMHM36 1
38 SELECTOR PIN WICOIL 3/8 X 4 GOLD KMNOB UP3085 1 102  [FLAT HEAD SOCKET CAP SCREW 38-16 X 214 BMHIT54 1
a9 STOPPER HOUSING BLOCK (LARGE) UP3746 1 103 [FLAT HEAD SOCKET CAl* SCREW 5/16-18 % 234 BMHITSE 1
40 STOPPER HOUSING BLOCK (SMALL) | UP375 1 104 [FLAT PHILLIPS SCREW ZINC # 2 X 1,2 BMHI1480 ]
41 SWING ARMPULLEY BRACKET 1 L3815 z 106 FLAT WASHER 5AE 1727 BMHI238 ]
42 SWIVEL FOOT ROLL HOLDER } U397 1 106 FLAT WASHER SAE 38" BMHI239 132
43 FOP FRAME UP3gz 1 107 [FLAT WASHER LJS5 14" BMHI233 L]
44 [OF FRAME REINFORCEMENT FLATE LT L3813 1 108 HEX HEAD CAT' SCHEW GR-51/213 X 3304 BMHR297 1
45 MOF FRAME BEINFORCEMENT FLATE RT UF3814 1 109 HEX HEAD CAT' SCHEW GR-51/213 X4 1,2 BN HI265 1
46 roF GUIDE ROD RET AINER UP3724 1 10  [HEX HEAD CAPSCREW GR-51/2-13 X5 BMHI283 1
47 WEICHT SHROUD { U375 2 1M1 [HEX HEAD CAP SCREW GR-51/2-13 X6 1,2 BMHI370 1
48 WING ARM LEFT SIDV 1 L3593 1 12 [HEX HEAD CAPSCREW GR-51/4-20 X34 B HIA%0 ]
49 WING ARM RIGHT SIDH ) UP354 1 M3 [HEX HEAD CAPSCREW GR-5 3816 X1 1,2 BMHI3E 3
50 LAT CABLI U374 1 M5  [HEX HEAD CAP SCREW GR-53/816 X1 34 BMHI2T74 7
51 SWING FLY CABLI LUP3802 1 TME  [MYLOMNFLATWASHERT X114 X 118 BMHI3493 [
52 ABDOMINAL CABLE UP3794 1 M7 |HEX HEAD CAPSCREW GR-5 3816 X214 BMHRT? 2
B3 LOW ROW CABLE [IEET 1 TMEB [HEX HEAD CAPSCREW GR-53/5%16 X234 BMHI2TE 1
54 LEG EXTENSION CABLI LUP3503 1 18  [HEX HEAD CAP SCREW GR-53/% 18 X3 BMHI282 4
55 FEMNSION CABLI LUIP3801 1 120 |HEX HEAD CAPSCREW GR-53/5%16 X314 BMHI2 4
56 PULLEY BRACKET | UP4u54 1 121 [HEX HEAD CAP SCREW GR-5 3/ 16 X 34 BMHI283 L]
57 RELEASE WING ARM HANDLE i} U955 1 122 HEX HEAD CAT' SCEEW GR-5 3816 X4 12 BMHI284 1]
58 516 DA X 1 PULLEY BRACKET SPACER i) UP3804 2 123 [HEX HEAD CAPSCREW GR-5 B0 ¥3-16 X 4 BMHI2A5 2
59 ARDOMIMNAL CRUNCH HARMNESS (PART § H345) BRHI235 | 1 124 [HEX HEAD CAP SCREW GE-5 B0 ¥8-16 X 1 BMHRTS ]
B0 ACCESSORY HOLDER BMHITa [ 1 125  [HEX HEAD CAP SCREW GR-53/%18 X5 BMHIZ20 14
61 ALUMIMUM CAP 1270 D BMHO53E [ & 126 [HEX HEAD CAPP SCREW GR-53/816 X514 BN HR0 4
62 ALUMIMUM FOOT ROLL HOLDER 1 516 [D X 300 BMHIT92 [ 16 127 |HEX KEY 3/32" BMHBAT2 1
B3 ALUMIMUM PULLEY 38X 112X 41/2 BMH1695( 4 128 [HEX KEY 5/32 BMHIBATI 1
64 ALUMIMUM PULLEY 3/8 % 1% 31,2 BMH1266 | 14 129  [HEX KEY 7/32" BMHETS 2
[ ALUMIMUM PULLEY 38X 1X 412 BRHOG6S [ 19 130 [HEX KEY ARM 138" BMHIF&7 1
3 ALUMIMUM WASHER 390 ID X 150000 HMHI51 [ 8 131 [HEX KEY ARM 316" BMHIBAT] 1
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COLOR CHART ANT3 Revz

GRAY= SUB-ASSEMBLY PARTS m_sp

BLACK= HARDWARE

Parts List
Itern No. Description Part No. | Qty.] Item No. Description Part No. Qty.

122 [LAT BAR 114 ALUMIMNUM BRH1TT0) 1 166 [SOCKETSET SCHEW 10232 X 14 BMHMTI 44
133 [LEG EXTENSION/LEG CURL CAM BRHITAZ| 1 167 [SOCKETSET SCHREW 3/8-16 X 34 BMHMTE 5
134 [LOW ROV BAR 114 ALUMIMNLDIM BRMHI17T1| 1 168 [SPACER 0AGs X 0063 X 1875 BMHI1TA} 1
135 [METAL HIMNGE BMHMe | 2 188 [SPLIT COLLAR 1" BMHOTS5 4
126 [MYLOR BALL 134 X 518 BMHM22| 5 170 [SPLIT HEX TAT BOLT GR-51/2-13X 3 BRHI130G 1
127 [MYLON D HARNDLE BRHI215| 2 171 [SPLIT HEX TAP BOLT GR-51/2-13 X 3 12 BRNHITT3H 2
138 [WNYLOM GEAR PULLEY BRH1TA%| 1 172 [SPLIT LOCK WASHER 3/87 BMHa54 22
1289 [MYLOR IMNSERT LOCE MUT BAO 1/4-20 BRMHO213| 2 AT [SPLIT LOCK WASHER £ 102" BRHIET2 5
140 [NYLON INSERT LOCE KUT 3/8-16 BMHE214 | 3 174 [STRAI BEACKET 20 #5F20 STAINLESS STEEL BMH(562 7
141 [WNYLOR TNSERT LOCK NUT 5/16-14 BMHO215| 7 175 IO COVER GEARPULLEY BMHI1TH} 1
142 [MYLOR TRNSERT [AM LOCK MUT 1/2-13 BMH(36a | 4 176 TORSION SPRING (AXT) BMHITT3 1
43 [WNYLOR TRSERT Ja b LOCE MUT 3816 BMHIGeS | 38 177 FUFFSTUFE LOGO ALUMIMUM SMALL BRHI1323 2
144 [PLASTIC COVER RATCH HOUSIMNG BMHITAS | 1 178 [URETHAME BUMPER 1 34 BMH(22% 3
M5 [PLASTIC INSERT CATM 104" BD 11 GA BMHIS73| & 179 [U-STYLE TAPPED HOLE MUT 1/4-20 BMHOT0E 4
ME  [PLASTIC INSERT CA 2" BD 10-14 GA BRHM0 | 2 180 [WEIGHT STACK LID BMH16493 1
47 [PLASTIC INSERT CA 2" 50 10-14 A BRHM2) 1 181 BLACK RUBBER GRIF 125 4 7/4 BRHI1414 4
4B [PLASTIC STOPPER BRH1Te5| 1 182 10 LB STEEL WEIGHT PLATE BLACK 4916 X 9716 ASSY| BRH1&50 149
149 [PULL PUW 12X 5 58 (Y ELLOW KMOB) BRHOTOL | 1 183 [LEFT WING PLASTIC INSERT (AXT-3) BRHI1T02 1
160 [PUSH PULL PIM 172 X2 12 DRILLED BRHI151) 1 184 |NYLOM FLAT WASHER 500 [DX 797 0D X 065 TH BRH18a4 1
151 WO XA BRHMI7| & 185 |FLAT WASHER SAE BiO 518" BMH0231 1
152 [HEFAINING SMAF RIMNG EXT. PLAIN 92531 X (4 BMHO19| 2 186 |SPLIT LOCK WASHER BYO 5015 BMH1326 1
153 [MUBBER BUMPER W)W ASHER 3/8 X 1 1,2 BRHOG14| 2 167 [BUTTON HEAD S0C CAl SCHREW 51618 X1,2 BMH1883 1
154 (RUBBER CORE MAT 1A 43 12 /2 BMH(aAR | 2 188 [RUBBER GRIT 12X 31,2 BRHI1221 1
165 [MUBBER DOMUT 3 X 21,2 BMHeR | 2 188 [WYLOR FLAT WASHER BLACK 1 1/32 [D X 13400 X 18] BMNHI19:7 2
156  [HUBBERFOOT FOR & X 4 104 PLATE BMH1847 | 3 190 [SOCKET HEAD CAPSCREW B/O1/M4-28 X 304 BRH21&1 4
157 [HUBBERGEIP LIF5IDX 125X 414 BMNHM3a | 4 191 URETHANE BUMI'ER 982 BNH(244 1
158 [RUBBERGHRIP L1875 10K 1258 5 BRH180% | 4 192  [BEARIMG SPACER 278 BRHI1941 1
159 [MUBBERGHEIF 172 X4 BRHOE30 | 2 16808 [MYLOR STEM BUTTORM 7207 X 187 BMHIE33 1
160 [HUBBERGROMMET 304" 1D {2867-0312) BRHMG | 2 154 11D X1 44 QD X 34 MEEDLE-ROLLER BEARIMNG BMH19a8 2
161 [DECAL-WARMIMG ATTENTION USERS! BOTH FEH BMH19:9%| 1 196 10 LB TOP PLATE W/AD] SLTT BAR 19 BLE BRH1942 1
162 [SHOULDER BOLT 348 X 34 BRHOTIR| 7 196 [BRORZE BUSHIMG 1 X 1260 X 149 X (0531 X00114 BRHIA15 12
163 [SINGLESTEARNDCORMMECTING LINE #40 BRHMwa | 2 197 [HEX HEAD CAI" SCREW GE-5 B/O 1420 X1 34 BRH1%65 2
164 [SRIAT LIMNE Z/T Sk K 20MM BMHMES | & 198 (MY LOR GEAR PULLEY {(WITH MOTCH) BMH1%6 1
165 [SOCKET SET SCHEW 14200 X 14 BRHOTH | 2 189 [BROMZE FLAMGED BUSHING 38 X 12 X31e X 1932 X 1] BRH2146 2

AXT-3S

Parfs List

ALL PARTS SAME A3 AXT-3D, EXCEPT FORTHE PARTS LISTED BELOW
Itern No. Description Part No. | Qty.] Item No. Description Part Nao. Qty.

63 BLACK MY LOM PULLEY3E X 1 1/2 5 41,2 BRH1a9a | 4 (5] BLACK MYLOM FULLEY 38 X1 X4 12 BMHS5M 14
[ BLACK MY LON MULLEY 33X 1 X 31,2 BMHIS53 | 14
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Step 34 Detail assembly inspection

A. Please ensure all bolts are in place and securley fasten.
B. Ensure all cables are properly routed and in good condition.

C. To test that cables are running smoothly through pulleys, select a light weight, and test each station.

WEIGHT PERCENTAGE

Lat station

100 %
'Chest press station
i ]
Mid pulley station - 00%
]
100°% Outrigger station
Leg ext. station 100 %

Leg curl station 50%

U
50%
=

AXT-35_AXT-3D AXT- User Defined Home Gym 47



Maintebance

TuffStuff Basic Strength Equipment Safety and General Maintenance

All TUFFSTUFF strength equipment is designed and manufactured to offer maximum, long-ife service
with minimal maintenance. However, safety inspection and routine maintenance in your facility should be
the upmost importance in your daily operation. Information presented in these pages will serve as a basic
guideline to design your own inspection procedures.

Part One: General Inspection and Cleaning

Equipment should be wiped down with a damp cloth and dried on a daily basis. The powder coat finish
should be polished with a good car wax on a monthly basis. A daily wipe down of the upholstery with a lano-
lin based hand cleaner or Naugahyde Cleaner. Do not use cleaners such as Lysol or Windex as they will
dry out and crack the vinyl. Lanolin hand cleaner dissolves the sweat and lubricates the vinyl, maintaining
its natural flexibility. Sweat is corrosive and when left on the frame and components will eventually cause
corrosion or rust. When performing these cleaning sessions, it is the perfect time to inspect the equipment
and note any problems for the maintenance personnel to correct.

1. Check equipment if it is operating properly.

2. Check the cable for loose fittings or frayed cable and is seating properly on the pulleys and
cams.

3. Make sure that the proper weight stack selector pin is with each machine and that the pin func-
tions properly.

4. If something appears loose be sure to have it tightened immediately.

5. If a piece of equipment appears damaged or not operation properly, place the piece out-of-ser-
vice immediately.

Part Two: Maintenance

In this paragraph, we will discuss the inspection of the cables, pulleys and their associated components. If
there exists the potential for injury to occur on a machine, it will most likely lie in the cable system. It is im-
portant to inspect the cables frequently and let it be known to all users that it is their responsibility to report
any worn-out cable to prevent a sudden failure that can result in an injury. Cables are moving parts, mean-
ing cable-wear will occur regardless of the type or size used. In the advent of the 3/16" mill-spec cable this
wear takes longer to become apparent and this is why frequent inspections are so important.

1. Check the cable termination at the weight stack. To perform any cable tension adjustment,
loosen the hex jam nut and thread the hex tap bolt in or out to give cable the proper tension.
Re-tightened the hex jam nut when adjustment is complete and make sure the hex tap bolt is
threaded 1/2" into the socket of the selector bar top plate.

2. Check the cable as it terminates at the cam. Check the end fitting for any signs of fraying in this
area. Inspect the bolt and nut and/or screw holding the fitting and be sure that it is tight.

3. Check the cables as it passes over all pulley wheels. Visually inspect the cables and pulleys. A
cable that is wearing will exhibit a ballooned surface that passes over the pulley. Thisisand early
waming sign to replace the cable.

48

AXT-35_AXT-3D AXT- User Defined Home Gym



Maintebance

Part Three: Lubrication

Bearing and linear bearings systems have advanced over the years but they must be maintained on a regu-
lar basis if you expect them to last and perform efficiently. TuffStuff uses only the highest quality bearings
and linear motion components that are virtually trouble-free but requires the regular preventive maintenance
to insure long-lasting performance.

1. Bronze and nylon bushings, we recommend on a monthly basis to spray a teflon-base lubricant
(silicone-free) directly onto the shaft as it passes through these bushings. Spray a small amount
onto the shaft and rotate it through its complete movement and wipe off any excess.

2. Weight stack guide rods and bushings, again use teflon spray lubricant and this time spray onto
a rag and wipe the guide rods down with this rag on a weekly basis. Do not use WD-40 or other
lubricants as they attract dirt and will crate a mess between the weight plates and bushings.

3. Sealed bearings pivot points, as the name implies are protected from the outside environment
and require no lubrication. During the machine wipe down, wipe the external bearing surfaces
with the damp rag and dried to prevent the build up of dust and sweat.

4. Linear bearing systems are precision, high load components that require reqgular maintenance.
Dirt and corrosion are the major culprits in linear bearing failure. The hardened shafts must be
wiped down weekly and lubricated with a light layer of teflon grease. We recommend a teflon-
base (silicone-free) gel/grease for this purpose. Lack of care and maintenance will result in cor-
rosion of the linear shaft causing the bearings to clogged and jammed.

If you religiously perform the maintenance procedures, you will increase the life of the machine and ulti-
mately lower your maintenance costs with fewer replaced components and downtime.

Any doubts, equipment with mechanical problems should be placed “Out-of-Service” until all problems are
corrected. If replacement parts are required or maintenance questions, please contact:

TuffStuff Fitness Equipment, Inc.
Service Department

1325 E. Franklin Avenue
Pomona, CA 91766
1-800-961-9377

e-mail: service@tuffstuff.net
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DO NOT DISCARD THIS MANUAL

HOME LIFETIME WARRANTY

TuffStuff products are warranted to the retail purchaser to be free from defects in materials and workmanship.
TuffStuff exclusive Home Lifetime Warranty coverage extends for the life of the product while owned by the
original retail purchaser, and used only in a home or residential setting unless otherwise noted in the owner's
manual.

This warranty does not cover:
TuffStuff products sold for and used in a commercial or institutional setting.
Any damage, failure or loss caused by accident, misuse, neglect, abuse, improper assembly, improper
maintenance, or failure to follow instructions or warnings in the owner's manual and warning labels
posted on the machine.
Use of products in a manner for which they were not designed.
Original product that is altered, or the use of replacement parts and components of another manufac-
turer other than TuffStuff.

Limitations:

The foregoing shall constitute the sole remedy of the purchaser and the sole liability of TuffStuff with regard to
warranty, whether express or implied by operation of law or otherwise, including but not limited to any implied
warranties of merchantability or fitness. TuffStuff shall in no event be liable for incidental or consequential
losses, damages or expenses in connection with exercise products. TuffStuff's liability hereunder is expressly
limited to the repairs or replacements of warranted defective parts.

Procedures:

Warranty service will be performed at TuffStuff's facility in Pomona, California. TuffStuff will have the option of

either repair or replacement at no charge for any defective product. Purchaser is responsible for installation of
repaired or replaced parts and all transportation and insurance costs on returned or replaced equipment to and
from TuffStuff's facility in Pomona.

This warranty gives you specific legal nghts and you may also have other rights, which may vary from state to
state. Effective July 1, 2004,

This warranty is tha final, complata and axclusiva agreamant of tha paries with raspact o tha quality or parformanca of the aquipmant
and na action far braach of this wriltan warranty or any implied warmanty shall be commancad mara than ana (1) yaar aftar tha accrual
af tha causa of action. Mo modification of this waranly or waiver of ils larms shall be binding on aithar party unless approvead in
writing by an authorizad reprasentativa of the parly. Contact TulStuff at 1325 E. Franklin Avanua, Pomana, California 91765, bafare
reluming any dafectiva aquipmant

Mote: Retain your sales receipt and be sure to mail in the warranly registration card to insure that a
permanent record of your purchase is on file with the factory and to avoid unnecessary delays in
warranty service.

TuftStuft Fitness Equipment, Inc.
1325 E. Franklin Avenue
Pomoma, CA 8176E, USA
Ph: 8096291600 Fax: 83096234967
Email: service@tuifstoffnet Net: www toffetof net




